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Draper, UT 84020

Test Report Attachment

FCCID SWX-WAVEML
Equipment Under Test Wave-MLO5

Test Report Serial Number | TR9529 02

13, 29 — 30 August; 3 — 5 September; 30 October 2024, 21
December 2024 — 3 January 2025.

Report Issue Date 03 January 2025

Date of Test(s)

Test Personnel

Testing performed by Evan Hartzell / Clay Allred

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National Voluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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1 UNII-1 Band
1.1 Omni Antenna

1.1.1 Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5180.000 24.0 20.000000 | PASS
RF output power 5180.000 24.0 20.000000 | PASS
Power Spectral Density 5180.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5180.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5210.000 24.0 20.000000 | PASS
Power Spectral Density 5210.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5210.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5240.000 24.0 20.000000 | PASS
Power Spectral Density 5240.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5240.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5190.000 24.0 40.000000 | PASS
Power Spectral Density 5190.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5190.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5230.000 24.0 40.000000 | PASS
Power Spectral Density 5230.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5230.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5210.000 24.0 80.000000 | PASS
Power Spectral Density 5210.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5210.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 24.0 160.000000 | PASS
Power Spectral Density 5250.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5250.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (5180 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5180.000000 22.200000 5168.950000 5191.150000
DUT Frequency Max Level Result
(MHz) (dBm)
5180.000000 7.6 | PASS
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26 dB Bandwidth
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.15000 GHz 5.15000 GHz
Stop Frequency 5.21000 GHz 5.21000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5180 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5180.000000 21.3 30.0 21.3 99.720 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5180 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5180.000000 5171.683168 8.317 17.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
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Frequency in MHz
Connector 1 Connector 2 Sum Level Limit L 2 PSD
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Measurement

Setting Instrument Value Target Value
Start Freguency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.19000 GHz 5.19000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5180 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) Right
(MHz)
5180.000000 19.500000 5170.125000 5189.625000
DUT Frequency Result
(MHz)
5180.000000 | PASS

99 % Bandwidth

S
S
T
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19500MH
5160 5170 5180 5190 5200
Frequency in MHz
Bandwidth
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Ref Level 10.00 B * RBW 500 iHz
Att I0dB BWT 11,343 & YABW 2 M Mode Auto FFT
251 Count 200,/200
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Measurement
Setting Instrument Target Value
Value

Start Frequency 5.16000 GHz 5.16000 GHz
Stop Frequency 5.20000 GHz 5.20000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5210 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right

(MHz)
5210.000000 22.800000 5198.650000 5221.450000

DUT Frequency Max Level Result

(MHz) (dBm)

5210.000000 8.4 | PASS
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26 dB Bandwidth
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Att A SBWT 38 s » VEW 1 MWQ  Mode 4uto FFT
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4,380 § 04

Power Spectral Density (5210 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5218.118812 | 9.275 17.0 | PASS
Ports
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Port State
1 | used
2 | used

Power Spectral Density

45T
407

30T
20T

1° Aan\

5220

Level in dBm

5210 5215

Frequency in MHz

5200 5205

Connector 1 Connector 2 Sum Level Limit L 2 PSD

Occupied Channel Bandwidth 99% (5210 MHz; 24.000 dBm; 20 MH2z)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 19.500000 5200.375000 5219.875000
DUT Frequency Result
(MHz)
5210.000000 | PASS

99 % Bandwidth

151

10: Mﬂ\ff\v’\/w
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19500MH
5190 5195 5200 5205 5210 5215 5220 5225 5230
Frequency in MHz
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Bandwidth
Ref Level 10.00 i » RBW 500 iHz
Att i0 db SBWT 1132 » vaw 2 e Mode Auto FFT
251 Count 200,200
19 1P} Mas
2 dem
-10 dbr 3 { 2 - R \
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A0 RMye— l" . ~
-EBA:i;rr-. 4%
£0 di
70 dBm
CF 5,71 GHz 160 pts Egm 40,0 M2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.23000 GHz 5.23000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFET AUTO
Preamp off off

Emission Bandwidth 26 dB (5240 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 23.100000 5227.950000 5251.050000
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5220

DUT Frequency Max Level Result
(MHz) (dBm)
5240.000000 10.6 | PASS
26 dB Bandwidth
1571
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5210
Frequency in MHz

Bandwidth
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Power Spectral Density (5240 MHz; 24.000 dBm; 20 MHz)
Result

TR9529 Wave-MLO5_FCC_15.407_UNII-1_Annex_02 Page 10 of 50

PROPRIETARY



UNIFIED

427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5240.000000 5231.683168 | 11.448 17.0 | PASS

Ports

Port

State

1

used

2

used

50T
407
307

20T

Power Spectral Density

Level in dBm

of

5230

Connector 1

5235

5240

Frequency in MHz

Connector 2

Sum Level

5245

Limit

5250

2 PSD

Occupied Channel Bandwidth 99% (5240 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 19.250000 5230.375000 5249.625000
DUT Frequency Result
(MHz)
5240.000000 | PASS
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99 % Bandwidth
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.22000 GHz 5.22000 GHz
Stop Frequency 5.26000 GHz 5.26000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5190 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5190.000000 42.900000 5168.625000 5211.525000
DUT Frequency Max Level Result
(MHz) (dBm)
5190.000000 5.0 | PASS
26 dB Bandwidth
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Frequency in MHz
Bandwidth
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Ref Level 10.00 ¢y » RBW 300 iHz

Att WA BWT 06 s & VAW 1 MW Mode Auto FFT
251 Count 200,200
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Power Spectral Density (5190 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5190.000000 5207.425743 2.895 17.0 | PASS
Ports
Port State
1 | used
2 | used
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Power Spectral Density

3571
30T

20T

10T

-1071

Level in dBm

a

5170 5175 5180 5185 5190 5195 5200 5205 5210
Frequency in MHz

Limit L 2 PSD

Connector 1 Connector 2 Sum Level

Occupied Channel Bandwidth 99% (5190 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5190.000000 38.500000 5170.750000 5209.250000
DUT Frequency Result
(MHz)
5190.000000 | PASS

99 % Bandwidth

157

7 YAV A SO ammate o' e\

Level in dBm

I‘BHI)M-kI

5150 5160 5170 5180 5190 5200 5210 5220 5230
Frequency in MHz

Bandwidth
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Ref Level 10.00 B - RBW 1 MHz
Alt 10 db BWT 11.4 3 » VAW I M Mode Auto FFT
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Measurement
Setting Instrument Target Value
Value

Start Frequency 5.15000 GHz 5.15000 GHz
Stop Frequency 5.23000 GHz 5.23000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5230 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right

(MHz)
5230.000000 43.050000 5208.475000 5251.525000

DUT Frequency Max Level Result

(MHz) (dBm)

5230.000000 7.8 | PASS
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26 dB Bandwidth
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£
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Frequency in MHz
Bandwidth
Spectram E]
Ref Level 10.00 gy w RBW 300 iHz
Att Al SBWT 0.6 us & YBW 1 W Mode Auto FFT
251 Count 200/200
@ 1P} Mas
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4
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Power Spectral Density (5230 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5230.000000 5233.168317 | 6.621 17.0 | PASS
Ports
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Port State

1 | used

2 | used

407
307

201

Power Spectral Density

10T

Level in dBm

~

i

A

5210

Connector 1

5215

5220

5225

5230

Frequency in MHz

Connector 2

5235

Sum Level

5240

Limit

5250

2 PSD

Occupied Channel Bandwidth 99% (5230 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

5230.000000

38.500000

5210.750000

5249.250000

DUT Frequency
(MHz)

Result

5230.000000

PASS

20T
10T

ot

Level in dBm

-10T
-20T

-30T

99 % Bandwidth

M N [N A A

CB.HI)NHZI

5190

5200

5210

5220

5230 5240

Frequency in MHz

5250

5270
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Bandwidth
Ref Level 10.00 dfq = RBW 1| MH:
Att ICAE  BWT 11.4 43 & YBW I M Mode Auto FFT
SGL Count 200,200
0 d&m
-10 by . . . /T \
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CF 5,23 GHz 160 pts Bgm 00,0 M2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFET AUTO
Preamp off off

Emission Bandwidth 26 dB (5210 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)

5210.000000 88.000000 5166.750000 5254.750000

DUT Frequency Max Level Result
(MHz) (dBm)
5210.000000 5.2 | PASS
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26 dB Bandwidth

107

Level in dBm

-30F

S EEe
T R e

5090

5150 5200 5250

5300

5330

Frequency in MHz
Bandwidth
R:nl. l‘.r:n; ')0 00 dBr - RBW 1 MHz m
’M_l o’ _m‘TIrl\.rdh BWT Z2.4 2 » VAW I MM Mode Auto FFT
T
0 dem
-10 by ry
l, Al _'.V- ",‘
<20 diny + T
J |
20 dam \
40 gy - ..1'{ -
f f"- L
R e R WL ’f"”‘:"" Yid VAN A [N
L0 diny
-70 dém
CF 5,21 GHz 480 pts Igan 240.0 M2 !
Power Spectral Density (5210 MHz; 24.000 dBm; 80 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5216.250000 | -0.542 17.0 | PASS
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Ports
Port State
1 | used
2 | used
Power Spectral Density
30T
20T
g J
S 10T
k= J
©
& O *
— -+
i \
5170 5180 5190 5200 5210 5220 5230 5240 5250
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit L 2 PSD

Occupied Channel Bandwidth 99% (5210 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 79.000000 5170.500000 5249.500000
DUT Frequency Result
(MHz)
5210.000000 | PASS
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99 % Bandwidth
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Att WA SWT 165 ps & VAW L0 Mz Mode Auto 5FT
251 Count 200/200
@ 1PV Mas
0 dBm
10 dbror . e | USSR N PRS- SV SN v~
20 din Jl "",
20 dam . I{
l_. / |
<40 gl e T.'._
-£0 :E‘;-m_ = =
£0 de
70 dBm
£0 danm
CF 5,21 GHz 160 pts Sgan 100,0 MMz
4 | L) 414
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.13000 GHz 5.13000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

, UNIFIED
" 4 COMPLIANCE
LABORATORY

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5250 MHz; 24.000 dBm; 160 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 172.000000 5163.500000 5335.500000
DUT Frequency Max Level Result
(MHz) (dBm)
5250.000000 8.2 | PASS
26 dB Bandwidth
157
10T
e 07
o 1
©
c
Z -10T1
(5]
> L
Q
-
-20T
NMMW iz Ww
-30T
5010 5100 5200 5300 5400 5490
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

- UNIFIED
COMPLIANCE
LABORATORY

Spectram '
Ref Level 10.00 ¢y - RBW 2 MMz
Att I0dE SBWT 1mz & VBW 10 MMz Made Auto Sweep
251 Count 200,200
1Pk Mas
0 d&m
10 dhr T 7 \_’J.,ih.',ﬂp'vk.—1‘ I a0
<20 diry 4
] t 1
{ |
S0 danmy 7
l \
ll
<40 abm * rv Lbl —
wbAn b bt s g LY T SSTL S ST T P
S0 g8
£0 dB
-70 dBm
£0 danmy
CF 5,25 GHz 480 pts Span 400.0 M2
— w.

4,500 4

Power Spectral Density (5250 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5250.000000 5233.250000 | -2.582 11.0 | PASS

Ports

Port State
1 | used

2 | used
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Power Spectral Density

25T
20T
€ 10T
M
©
£ ot
S S—
s
-10 \\
-20T
5170 5180 5200 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit L 2 PSD

Occupied Channel Bandwidth 99% (5250 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 160.000000 5168.750000 5328.750000
DUT Frequency Result
(MHz)
5250.000000 | PASS
99 % Bandwidth
20T
104 /NWA%\A
c 1
us)
©
£
©
>
Q
-
160000MHz
5090 5150 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 10.00 d¢fg - RBW 5 MH2

Att I0dE  SWT 1mz & VBW 20 MMz Made Auto Sweep
S50 Count 200/200

0 1P) Mas

0 d&m

10 dhr T s - - ~—

£0 dam

CF 5.2 GHz 120 pts Span 320.0 MMz
— w:

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.09000 GHz 5.09000 GHz
Stop Frequency 5.41000 GHz 5.41000 GHz
Span 320.000 MHz 320.000 MHz
RBW 5.000 MHz >= 4.000 MHz
VBW 20.000 MHz >= 15.000 MHz
SweepPoints 128 ~128
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020
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LABORATORY 427 West 12800 South, Draper, UT 84020

¥ Spectiin Ansdyser 2 [0
[ (arrwl Prraew +
et
KEYSIGHT Motee 30 28 Trig. from i Cortat Prng § 155000001 Gt
e ( VWPt Stmdard G OF Fiitet 23093
T Gt Low Rack 51 031 Han. 500

ScadeOtv 106 an Ref Value 10 00 i

Cesmter 695000 OHz Fiides BW 1.0000 Mt Span §0 Wz
#Res BW 100.00 kH: Seeep 1.00 ms (1001 pes)y

7 Metren ’

oot Handwe

" Tomal Powves
Tavearet Frwg Erne 1 % of SN Power
2 4B Hundwide e » &

Mtes 2T 80 Trig. Frow Him Comtat Prng £ 230000000 Gety
MW Pty Sty Gaw OY Faiites) 29300
AF Gods Low Radk 51 802 o, 800

ScateOiv 106 ab Ref Value 10 00 i

| :
Cester 623000 OHz Frides BW 1.0000 WKz Span 60 MHz!
4Res BW 100.00 KHz Swaep 1.00 ms {1001 pes)|

7 Metrox '

Qoo Sandweih
I/ E Tl Powes

tavoarst ¥ img Frne % of O Power

2 4B Bumdwate 1 Lak 0

TR9529 Wave-MLO5_FCC_15.407_UNII-1_Annex_02 Page 30 of 50
PROPRIETARY



UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Spectien Anslpaer 2
/ Sanrwl [rae

KEYSIGHT e

m +
Acten 2% 29
MW Pty Stamtard

Toig. vew Fim
G OF

Foog 7 b (50 I Gos Low

- -
Ao Auta
. L :"
v

ScaleOtv 106 dd

Cester 6.24000 OHz
FRes BW $10.00 kH:

7 Metren ’

1t Ay 2

w (awvre) Prrves
YSIGHT o= ir
sty I
Mg Atz

1 Gaxph '

ScateOiv 106 o

Center 605000 OHz
#Res BW $10.00 kH:

7 Metrex '

Securet Hanowssn

rrearst img Frne
2 B Bundwate

NEE Adwme

Comtat g 5 240000000 Gety g
Agitteat 130 [ ¢
Racko 551 032 11 200 !

i

Ref YValue 10 00 stien L«Np. Measire
Consmpous
S ———— - Sege

#Video BW 20000 NHe Span 40 MHe

Seeep 1.00 ms (1001 pB)

Tomal Powves

% of I Power
r 0

EET +

gt Aten 25 29
MW Paty Sty

Trig. Mrom Bim
G O
N Gots Low

Comtat Pang 5 50200007 Gty
fgitesd 293008
Frog 7 b 50 Rack 51 800 M, 2OV

NFE A

Ref Yalue 10 00 i

|
Span 25 MHz!
Sweep 1.00 ms {1001 pes)|

Fiides BW 20000 M

Tomal Powes

% of IV Power
i

Wave-MLO5_UNII-1 99 OBW_HE20 5180 CHO

TR9529_Wave-MLO5_FCC_15.407_UNII-1_Annex_02

Page 33 of 50
PROPRIETARY



UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectiien Ansdyser 2 :
el Py +
Acten 2% 29 Toig: o Him Comtat Prag 5275000000 Gety

MW Pty Stamtard Gaw OY Aaiites) 230
oM

(| % 000w

ScateiOtv 10.5 4B
) HIGF S
}’ 4 000000 Mz
| Acty
| Man
“;lmq(ml
Il;"“l

Span 40 MHz!

Fides BW 2.0000 M
Seeep 1.00 ms (1001 pes))

Cester 621000 OHz
SRes BW $10.00 kH:

7 Metren ’

ot Hanaws s
- Timal Prowes
% of O Power

Tarearst Frmg Eroe
» &

2 4B Bundwite

+

Aten 2% 80 Comtat g 5240000000 Gety

MW Paty Stamtard G ¢ fgitesd 293000
Rak 561 837 Hae, M

(| % 000 wre

Ref Yaluye 10 00 tien
. HGF S
;] 4000000 WHz

\ | Acty
| Man

ScadeOiv 106 ab

';tm,(m_._-u
[10Ha

Ceener 624000 OHz Frides BW 20500 Mz Span 40 MHz!
Sweep 1.00 ms (1001 pes)|

ARes BW §10.00 kHz

7 Metrex ’

oL Hanawe
W Tl Powes

Wave-MLO5_UNII-1_99 OBW_HE20 5240 CHO

TR9529 Wave-MLO5_FCC_15.407_UNII-1_Annex_02 Page 34 of 50

PROPRIETARY



UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020
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